



















































































































































































































































































M. H#E3RE / Electronic control device -



20



A. HUEH 73 /Machine body

175

ZHAS

e

Hoi

J?\I(;OE.A Part. No. Ref. No. %ﬁﬁﬁ:%ﬁ: NAME OF PARTS Amt. %/T
1 41703001 SA4594001 |4 U BUSHING U 1 T1310
2 41729001 117608001 | JF 144 DOWEL PIN 1 T1310
3 41722001 SA4596001 |14 Jz %€ 20-15 RUBBER CAP 20-15 1
4 41722002 117934001 IR} % 13.5 RUBBER CAP 13.5 1
5 41722003 104821001  [#}% %€ 10.5 RUBBER CAP 10.5 3
6 41711205 SA4591001  |Thiki% QR MOTOR COVER QR 1
7 S04038 62061016 25T M6 X 10 SCREW PAN M6 X 10 4
8 41711206 SA4598001 | ik QL MOTOR COVER QL 1
9 S04038 62061016 25T M6 X 10 SCREW PAN M6 X 10 4
10 304727 SA4600001  |[fikK FACE PLATE 1
11 41722004 104449001 |54 %€ 15.5 RUBBER CAP 15.5 1
12 41712003 SA4601001  |fiHR F-PLATE PACKING 1
13 S04038 62061016 125 M6 X 10 SCREW PAN M6 X 10 3
14 301383 SA4603101 | Kt % SHUTTLE RACE COVER 1
15 41712005 SA6272001 | KJiEMR A D SHUTTLE RACE COVER HOOK D 1
16 S02031 004300513 [#24T M3 X 5 SCREW PAN M3 X 5 2
17 41712006 SA3264001  |iRUZEE NUT PLATE 1
18 4171220200 SA6207001 | VkE HINGE 1
19 NO1013 21300103 125 M3 STEPPING COVER 2
20 S04082 62300506 IZET M3 X 6 SCREW PAN M3 X 6 2
23 301384 SA3200101 | PRLB KT THREAD TAKE-UP COVER 1
24 S04079 06240 1006 |#24T M4 X 10 SCREW PAN M4 X 10 1
25 41711207 SA460400]  [IFEK T IRQ STEPPING COVER Q 1
26 417830012 SA3306001  [EZIZET 7-3 SHOULDER SCREW 7-3 1
27 41728020 120265002 | #5544 4 SPRING WASHER 1
28 41728035 S07350002 | #HupE WAHER PLAIN 1
29 41711208 $36475000 424 M5Q SCREW M5 Q 1
30 41737001 $36924001 |45 kRid MARK INJURY 1
31 20131063 SA2040001 | WARNING SIGN !
33 41722009 S20164001  [#5H7%E 13 RUBBER CAP 13 1
34 41712009 S0244500 1 |$3E 2% FINGER GUARD 1
35 41728025 25350332 HE L3, 5 WASHER PLAINL3. 5 2
36 41712010 SA4605001 | M3k FEFT HEAD REST 1
37 417830037 S42446001  |424T M6 X 14 BOLT SOCKET(S /P WASHER)M6 X 14 4
38 S04075 62300506 IRET M3 X 5 SCREW PAN M3 X5 2
39 41722006 SA6194001  |#% 17 %€ 26 RUBBER CAP 26 1
40 41722007 S44010001  |#Z % 11.5 RUBBER CAP 11.5 2
41 41722008 SA6441001  |#p 3% RUBBER CAP 2
42 41722009 S2016400 1 |F257 % 13 RUBBER CAP 13 1







B. E# - $1#F35E/Upper shaft and needle bar mechanism

75 AR Rl i |k
R | P et o B4 NAME OF PARTS Amt
1 41702001 SA4606001 | -4 UPPER SHUFT 1
2 4170501100 SA3499001  |dhfhiZH CRANK ROD ASSY 1
3 S05124 18501636 12 M5 X 16 BOLT SOCKET M5 X 16 2
4 41724001 SA4172001  |JEFHIK K15 X 18 X 14 NEEDLE BEARTNG:BLUE 1
4 41724001 SA4173001 |7 %T 47K K15 X 18 X 14 NEEDLE BEARING:BLACK 1
4 41724001 SA4174001  |JE%HRIA K15 X 18 X 14 NEEDLE BEARING:GRAY 1
4 41724001 SA4175001 &% 47K K15 X18 X14 NEEDLE BEARING:YELLOW 1
5 41703002 SA3206001  |GliEE BALL BEARING BUSH 1
6 B10014 SA4179001 |47k 6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001 |4k R-6904DDU BALL BEARING 6904DDU 1
3 S10018 S23651001 [ 5 #84T M6X0.75-6 SET SCREW SOCKET (FT) M6 X 6 2
9 41703002 SA3206001  |&liEE BALL BEARING BUSH 1
10 B10012 SA4177001 %7K 6004DDUNR BALL BEARING 6004DDUNR 1
11 S10018 $23651001 SEIRET M6 X 0.75-6 SET SCREW SOCKET (FT) M6 X 6 2
12 41703004 SA4608101  |#4E3L G JOINT G 1
13 B10013 SA4178001 |k 6204DDUNR BALL BEARING 6204DDUNR 1
14 S10018 $23651001 [ 5 #8%T M6X0.75-6 SET SCREW SOCKET (FT)M6 X 6 4
15 4175830002 $25235001  [#24T M8 SCREW , M8 1
16 41704001 SA4609101  |£FFF AN G THREAD TAKE-UP CRANK G 1
17 S10018 $23651001  |[Fl5E 14T M6 X 0.75-6 SET SCREW SOCKET (FT) M6 X 6 4
18 41712133 110367001 |44 8 WASHER , PLAIN SPECIAL § 1
19 14170500400 SA6182001  |EFHFsEA 414 FK THREAD TAKE-UP LEVER FK SET 1
19-1 41726021 HhLh 4 Ay TAKE-UP RACK PIN 1
19-2 41712103 Hheb o THREAD RACK 1
19-3 4171210400 HhLB AT A1 TAKE-UP ROD ASSEMBLY |
19-4 41724003 REMHIZKKS X 12 X 7.7 NEEDLE ROLLER BEARING K8X 12 X 7.7 2
19-5 41712102 HeLk il PICK CRANK 1
19-6 41705101 EFFFERT NEEDLE BAR LINKAGE 1
19-7 41704100 ATk NEEDLE BAR CONNECTOR 1
20 417817003 SA2958001  [iE4] M5 X 6 SCREW FLAT M5 X 6 1
21 S09019 12500536 25T M5 X 5 SET SCREW SOCKET (FT) M5 X 5 1
22 S04078 0624008 16 [124] M4 X 8 SCREW PAN M4 X 8 1
23 417514001 1454650 01 [#24T SM3. 57-40 X 6L SCREW SM3. 57-40 X 6L 1
24 S10019 12060636 B24T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
25 41709001 142211001 |y SLIDE BLOCK 1
26 41709002 SA3528001 |G B SLIDE BLOCK GUIDE I
27 S05118 18401636 12 M4 X 16 BOLT SOCKET M4 X 16 2
28 41702002 SA4622001  |&1FF NEEDLE BAR 1
29 417515002 144458001 |#=4T SM3.57-40 X4.5L SET SCREW, SM3.57-40 X 4.5 1
30 41703005 SA4666001  |5HHFihE UK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001  |#H#HEMED NEEDLE, RAR RUSH D 1
32 41217002 #P.67 HLET NEEDLE 1
33 12411002 S38713100  [in}4¢ FAN 1
34 S04078 62400816 B24T M4 X 8 SCREW PAN M4 X 8 3
35 41225010 SA6108001 |kt R PULLEY GEAR R 1
36 S09019 12500536 B2AT M5 X 5 SET SCREW SOCKET (FT) M5 X 5 2
37 41702003 SA1626001 | %84 PULLEY SHUFT 1
38 41703007 SA4627001 | 4tHhE PULLEY BUSH 1
39 41727001 SA4628001 | [-#punss PULLEY SPRING 1
40 41703008 SA4629001 | % 5k PULLEY BASE 1
41 P03027 47401242 FERA 4X 12 PTN SPRING ROLL AW4 1
42 41725002 SA4624001 |ttt PULLEY GEi\RL 1
43 S09019 12500536 25T M5 X 5 SET SCREW SOCKET (FT) M5 X 5 2
44 S10018 S23651001 [l 5E#24T M6 X 0.75-6 SET SCREW SOCKET (FT) M6 X 6 2
45 41711001 SA4630001 | F-%b PULLEY 1
46 S04079 62101006 B24T M4 X 10 SCREW PAN M4 X 10 3
47 41728024 SA5158001  |#J& L4 WASHER PLAIN L4 3
48 S10019 12060636 B25T M6 X6 SET SCREW SOCKET (FT)M6 X 6 1
49 S05124 18501636 12 M5 X 16 BOLT SOCKET M5 X 16 4
50 41712011 SA5230001  |MikEe 2 FRIES WHEEL 2 2
51 403511043 62401016 1245 M4 X 12 SCREW PAN M4 X 12 3
52 S09041 12060536 B2ET M6 X 5 SET SCREW SOCKET (FT) M6 X 5 1







C1. =ERIEEE / Feed mechanism

s

N

ZEMNS

g L

=2

No. Part.No. Ref.No. LR Nauffi OF PARTS Amt. &Ik
1 400994 SA5229101 %A B R 1 FEED BRACKET ASSY 1 141701002
2 42224502 X-LM F#IC X-LM GUIDE 2
3 413514012 018301436 12 M3 X 14 BOLT SOCKET M3 X 14 15
4 4170 1003 SA4635101 #A A (X) FEED BRACKET X 1
5 S05192 18300636 12K M3 X 6 BOLT SOCKET M3 X 6 8
6 $02032 61300616 WZET M3 X 6 SCREW FLAT M3 X 6 8
7 41709004 SA4636101 FEIRERIR (X) X-SENSOR PLATE 1
8 $02032 61300616 WZET M3 X 6 SCREW FLATM3 X 6 2
9 41709005 SA4641001 e X-BELT HOLDER 1
10 S05116 18400836 2K M4 X 8 BOLT SOCKET M4 X 8 2
11 41735001 SA4649001 X-GT J&# X-GT BELT 1
12 41712012 SA4640001 Rt SR (X) X-BELT HOLDER PLATE 1
13 S05116 18400836 12K M4 X 8 BOLT SOCKET M4 X 8 2
14 42224501 SA4639001 Tes A fEC C-BALL SPLINE ASSY 1
15 B06006 76000600 BREf& 6000VV BALL BEARING RADIAL 6000VV 1
16 41728001 $20356001 P 10 WASHER PLAIN 10 1
17 H03008 48100142 4R Clo RETAINING RING EXTERNAL C10 1
18 4173500200 SA4638001 X-F e A X-LEFT PULLEY 1
19 $10019 12060636 12 M6 X 6 SET SCREW SOCKET (PT) M6 X 6 1

20 B06007 76806606 ERAH7& 6806VV BALL BEARING 6806VV 2

21 HO01004 48420242 FLA 4P C42 RETAINING RING EXTERNAL C42 2

22 41701013 SA4642001 X4 HE X-PULLEY BRACKET 1

23 S05035 18501636 12K M5 X 16 BOLT SOCKET M5 X 16 2

24 W01009 25050236 SFALPE MS WASHER PLAIN M5 2

25 4173500300 SA4643001 X-1ife A rF X-RIGHT PULLEY ASSY 1

26 41728001 $20356001 T 10 WASHER PLAIN 10 1

27 S10015 SA4647001 BRéh & 6900ZZNR BALL BEARING 6900ZZNR 2

28 41702005 SA4648001 X563 Rl X-PULLEY FULCRUM SHAFT 1

29 $10019 012060636 25T M6 X 6 SET SCRE\V SOCKET (FT) M6 X 6 2

30 41712013 SA4650001 Y A AR Y-SENSOR PLATE 1

31 S05119 18402036 12K M4 X 20 BOLT SOCKET M4 X 20 2
32 42224503 Y-LM 3[4 Y-LM GUIDE 2
33 41728002 SA4652101 Y-LM #5 Y-LM SPACER 2
34 $02032 61300616 WZET M3 X 6 SCREW FLAT M3 X 6 16
35 S05119 18402036 12 M4 X 20 BOLT SOCKET M4X 20 8
36 W01006 25040236 T E4 WASHER PLAIN M4 8
37 W02008 28040246 S E2-4 WASHER SPRING 2-4 8
38 41709032 Pk CU\MP H-POSITION 2 |T1310
39 S05119 18402036 124 M4 X 20 BOLT SOCKET M4 X 20 2 |T1310
40 41711062 [#] 5 i HOLDER PLATE 2
41 41726020 SA5220001 VEREEE] ADJUST PIN 4
42 S09005 12030536 WZET M3 X 5 SCREW FLAT M3 X 5 4







C2. EHRIZEE / Feed mechanism
=] IN ] A2 =] =
No | bme | meive F 0 NAME OF PARTS Ami. | i
1 S05111 18062036 12K M6 X 20 BOLT SOCKET M6 X 20 4
2 41725003 SA4653001  [X-EAf ik X-FEED GEAR 1
3 S10019 12060636 12T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
4 B10015 SA4647001  |BR%lK 6900ZZNR BALL BEARING 6900ZZNR 2
5 41725004 SA4654001  |Y-iAAithi%e Y-FEED GEAR 1
6 S10019 12060636 125T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
7 B10015 SA4647001  |ER4K 6900ZZNR BALL BEARING 6900ZZNR 2
8 H05011 48080342 [4E9 RETAINING RING 9 1
9 4173501100 SA4655101  |Y-50411F Y-PULLEY ASSY 1
10 S10019 12060636 IZ4T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 4
11 41703009 SA4658001  |Y-#HhE Y-PULLEY COLLAR 1
12 41702006 SA4659001  |Y-UKZN% Y-PULLEY DRIVING SHAFT 1
13 41701005 SA4661001  |Y-%bHE )% Y-PULLEY BRACKET 1
14 810015 SA4647001  |EREIK 6900ZZNR BALL BEARING 6900ZZNR 2
15 4173502100 SA4655101 | ap i 1) Y-PULLEY ASSY 1
16 S10019 12060636 12T M6 X 6 SET SCREW SOCKET (FT)M6 X 6 2
17 41702007 SA4662001  |Y-$037 ik Y-PULLEY FULCRUM SHAFT 1
18 41735005 SA4663001  |Y-GT JZif Y-GT BELT 1
19 41712014 SA4664001  |Y-RZili 32 48R BELT SUPPORT PLATEY 1
20 41712015 SA4665001  |Y-Rzafy SR Y-BELT WORK CLAMP PLATE 1
21 S05116 18400836 B2 M4 X 8 BOLT SOCKET M4 X 8 4
22 417530304 SA2972001  [#24: M6 X 20 BOLT SOCKET(S/P WASHER) M6 X 20 2
23 S05119 18402036 12 M4 X 20 BOLT SOCKET M4 X 20 4
24 41711204 SA4667101  |#H#LIEQ COVER RAIL Q 2
25 41712017 SA4671001  |[flsE%E (R) FIXATION R 1
26 41712018 SA4672001  |FlE®E (L) FIXATIONL 1
27 403511043 12%] M4 X 10 SCREW FAN M4 X 10 12
28 417830009 62400416 IZ4T M4 X 6 SCREW FAN M4 X 6 4
29 41711201 SA4860101 | i5QR INSIDE COVER QR 1
30 41711202 SA486 1101 #QL INSIDE COVER QL 1
31 41711203 SA4670101 |4} 4HRQ OUTSDE COVER Q ASSY 2
32 41711002 SA4673001  |Y-JZiiike 5 BELT COVER Y 1
33 417S30025 0A5401006 |24 (4534E) M4 X 10DB  [SCREW PAJ (S/P WASHER) M4 X 10 2
34 41712022 SA4675201  |#hIHR AUXI LIARY PLATE 1
35 41722010 SA4677101  |AMIIRZENP AUXILIARY PLATE CUSHION 10
36 4175815003 S23849001  [#24] M4 X 12 SCREW M4 X 12 10
37 417N01002 21400216 SEEEEs LOCKNUT 10
38 41712023 SA4676001 | FNHR AUXILIARY PLATE BRACKET 4
38 41712064 SA4676001 |14t L TYPE BRACKET 2
39 417530304 S42446001  [#2k: M6 X 20 BOLT SOCKET(S/P IVASHER) M6 X 20 6
40 41712024 SA6434001  |[kMIhHR AL U SUPPORT PLATE GUIDE U 2
41 41712025 SA6435001  |khEhHRZ 4L D SUPPORT PLATE GUIOE D 2
42 4175830035 $55484002  |#2kE CHFEAED M5 X 10 BOLT SOCKET (S/P IVASHER) M5 X 10 4
43 417530304 S42446001  |#24: M6 X 20 BOLT SOCKET(S/P IVASHER) M6 X 20 4
44 41722011 SA4679101  |hp4ris BELLOW 1
45 41712026 SA4680101 |4 4L R BELLOW PRESSER R 1
46 41712027 SA4681001 |4t X F BELLOW PRES5ER F 1
47 41712060 SA4682001  |BiEE} BELLOW NUT 2
48 S04036 0623004 16 [#24] M3 X 4 SCREW FAN M3 X 4 4
49 417830009 24T M4 X 6 SCREW FAN M4 X 6 4
50 141733002 SA4820201  |XJrjsb it spLL PULSE MOTOR X 1
51 41712029 SA4684001 0k %2 550K MOTOR BRACKET PLATE 1
52 S05048 18401036 2] M4 X 10 BOLT SOCKET M4 X 10 4
53 41725005 SA3707001  |IRzhiki%e 16 GEAR 16 1
54 S09041 12060536 BT M6 X 5 SET SCREIV SOCKET (FT) M6 X 5 2
55 141733003 SA482310 1 |Vt pLL PULSE MOTOR Y |
56 41712029 SA4684001 | Ehik a2 UEHR MOTOR BRACET PLATE 1
57 S05048 18401036 24T M4 X 10 BOLT SOCKET M4 X 10 4
58 41725005 SA370700 1 |UKzhvi%e 16 GEAR 16 1
59 S09041 12060536 WZET M6 X 5 SET SCREIV SOCKET (FT)M6 X 5 2
60 417830304 S42446001  |#2F: M6 X 20 BOLT SOCKET(S/P IVASHER) M6 X 20 6




C2 . %R ¥ E / Feed mechanism




C2. ERIEEE / Feed mechanism

=] INTF A2 =) Hr =
No | bme | meive FTH NAME OF PARTS Amt | HE
61 41712030 SA6306001 | iEHEHR COVER CONNECT PLATE 1

62 417515006 S23418002 |iZ%] M4 X 5 SCREW M4 X 5 2

63 41728012 118735001  |#[g WASHER 4

65 41712100 SA6450101 |l S 48 e BEARING HOLDER BASE 2

66 S05121 18501036 124 M5 X 10 BOLT SOCKET M5 X 10 4

67 41712101 SA6449001  |%li7k 37 28 BEARING HOLDER 2

67 41724005 PO ERAK 126 BALL BEARING 126 2

68 S05048 18401036 25T M4 X 10 BOLT SOCKET M4 X 10 4

70 417S30037 I2%] M6 X 14 BOLT SOCKET M6 X 14 10

10






C3. i%¥k}% E/Feed mechanism (T1310)

N — e . o -
COC S U I v d g EET NAME OF PARTS B
(L) <For Solenoid type>
1 41701006 SA4686101 | i WORK CLAMP 1
2 41711007 SA4687101  |WgHe SLIDER 1
3 H03008 48100142 L4 C10 RETAINING RING EXTERNAL C10 1
4 41712031 SA4688001 | HL 4 SUPPORT SLIDER 1
5 41726001 SA4689001  |JHHL 3 4k SUPPORT SHAFT SL DER 1
6 HO03018 48040142 M C4 RETAINING RING EXTERNAL C4 2
7 41712032 SA4690001 | LIS R WORK CLAMP LIFTER LEVER R 1
8 41712033 SA4691001  |[EJHIAE L WORK<CLAMP LIFTER LEVER L 1
9 41702012 SA4692001 | JHVE KT 4 WORK CLAMP LIFTER SHAFT 1
10 $10019 12060636 25T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
11 H03006 48080142 W RSP C8 RETAINING RING EXTERNAL C8 1
12 41712133 110367001  |*fE 8 WASHER PLAIN SPECIAL 8 1
13 41708002 SA3231001 |%H B SET SCREW COLLAR B 1
14 S09041 12060536 25T M6 X 5 SET SCREW SOCKET (FT) M6 X 5 2
15 41712034 SA4696001  |#AT CONNECTING ROD 2
16 41702021 SA4693001  |#HEHEHHIA SPR NG HOLDER SHAFT A 1
17 417830003 SA469700 1 |BHIZETMS SHOULDER SCREW M5 2
18 41702009 SA4694001 | HAHB SPRING HOLDER SHAFT B 1
19 $10019 12060636 25T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
20 41727002 SA4695001 |35 SPRING LIFT 1
21 41712035 SA4698001  |iZEiER CONNECTING LINK 2
22 417512002 SA470000 1 |# 5 HEE WORK CLAMP SPRING HOLDER 2
23 NO1017 0215002 16 [/NAIEEE MS NUT 2 M5 2
24 41727003 SA4701001  |#% WORK CLAMP SPRING 2
25 41712036 SA470200 1 |HJAVEFT R WORK CLAMP LIFTER LEVER R 1
26 41712037 SA4703001  |JEVEFT L WORK CLAMP LIFTER LEVER L 1
27 41702012 SA4692001 | FHVE KT 4l WORK CLAMP LIFTER LEVER 1
28 $10019 12060636 25T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
29 H03006 48080142 i FH 141 C8 RETAINING RING EXTERNAL C8 1
30 41712133 110367001  |#4 8 WASHER PLA IN SPECIAL 8 1
31 41708002 SA3231001 |%[E B SET SCREW COLLAR B 1
32 S09041 12060536 15T M6 X 5 SET SCREW SOCKET (FT)M6 X 5 2
33 41712038 SA469900 1 |5Efrk STOPPER 2
34 S05120 18500836 2R M5 X 8 BOLT SOCKET M5 X 8 4
35 W01009 25050236 VB M5 IVASHER PLAIN M5 4
36 W02001 28050246 P E 2-5 WASHER SPRING 2-5 4
37 4170901300 SA4863001  |JEH S 41 A WORK CLAMP GUIDE A ASSY 1
38 417515003 $23849001  |#24T M4 X 16 SCREW M4 X 16 2
39 4170901400 SA4864001 /LIS 4B B WORK CLAMP GUIDE B ASSY 2
40 417830034 S55482001  |iZe CHFHE) M4 X 14 BOLT SOCKET(S/P WASHER) M4 X 14 4
41 4170901500 SA4712001  |JEAIVEERALE R WORK CLAMP SUDER ASSY R 1
42 4170901600 SA4714001 | B L WORK CLAMP SLIDER ASSY L I
43 141712271 SA4706101 | LSBT 41 1F IVORK CLAMP RETAINER ASSY 4
44 41712039 SA4708001  |JE i WORK CLAMP 1
45 417830035 855485001  [BZK:(ilF ) M5 X 10 BOLT SOCKET (S/P WASHER) M5 X 10 2
46 S09009 12501031 25T M5 X 10 SET SCREW SOCKET (FT)MS5 X 10 2
47 NO01017 21500216 NFERE M5 NUT 2 M5 2
48 417820001 SA4709001 |5 A Biek] SHOULDER SCREW 2
49 401219 SA4866101  |JEMZH1F 1310 WORK CLAMP 1310 ASSY 1 [41712040
50 417830035 855484002  [MEK:(i ) M5 X 10 BOLT SOCKET(S/P WASHER) M5 X 10 2
51 L02006 17501616 12K M5 X 16 BOLTMS X 16 4
52 W01009 25050236 F-3 ] M5 WASHER PLAIN M5 4
53 W02001 28050246 S 2-5 WASHER SPRING 2-5 4
54 400992 SA471500 1 [i%BHI 1310 FEED PLATE 1310 1 [41712041
55 417830035 855484002  [MEK:(i M) M5 X 10 BOLT SOCKET(S/P WASHER) M5 X 10 2
55 41728004 il WASHER 2

12






C4, ERIZEEE /Feed mechansm

5

N

SHEAS

Hr =
=<1

No. Part. No. Ref. No. R NAME OF PARTS Amt. #iE
1 41701006 SA4686101 | WORK CLAMP 1
2 41702011 SA4717001 | frkh CYLINOER SHAFT 1
3 $10019 12060636 24T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
4 40736004 O 4] PGk (BREM5) 2
5 41730035 SA4719001  |SEL4LAE R AIR CYLINDER ASSY 2
6 H03019 48050142 I C5 RETAINING RING EXTE AL C5 2
7 41709012 SA4720001 |4k CYLINDER JOINT 2
8 41726002 SA4721001 |/ Ik bl CYL NDER JOINT SHAFT 2
9 H05027 48060142 AR Co RETAINING RING EXTE AL C6 4
10 41712042 SA4722001  |EMIE R(SUE) WORK CLAMP LIFTER LEVER R AIR 1
11 41712043 SA4723001 | HEHIAN LOUED WORK CLAMP LIFTER LEVER L AIR 1
12 41712044 SA4724001 [ EBVE A () WORK CLAMP LIFTER SHAFT A R 2
13 413813008 S55479001  [HRAE(HTHE) M4 X 8 BOLT SOCKET (S/P WASHER) M4 X 8 2
14 41702012 SA4692001 | HeFHVE #Fh WORK CLAMP LIFTER SHAFT 1
15 $10019 12060636 24T M6X6 SET SCREW SOCKET (FT) M6 X 6 1
16 H03006 48080142 Tl 4R C8 RETA NING RING EXTERNAL C8 1
17 41712133 110367001 [#4[E 8 WASHER PLAIN SPECIAL 8 1
18 41708002 SA3231001 |4 B SET SCREW COLLAR B 1
19 S09041 12060536 24T M6 X 5 SET SCREW SOCKET (FT)M6 X 5 2
20 4170901300 SA4863001 | AIZM;E A WORK CLAMP GUIOE A ASSY 1
21 417815003 S23849001  |424T M4 X 12 SCREW M4 X 12 2
22 4170901400 SA4864001  |H T4 B WORK CLMP GUIOE B ASSY 2
23 417830034 $55482001  |MEAE(H ) M4 X 14 BOLT SOCKET(S/P WASHER) M4X 14 4
24 4170901500 SA4712001  [FE B4 R WORK CLAMP SLIDER ASSY R 1
25 4170901600 SA4714001  [JE B4 L WORK CLAMP SLIDER ASSY L 1
26 141712271 SA4706101 | J A4 b 2E 4k WORK CLAMP SLIDER ASSY 4
27 41712045 SA4725001  |JEJHI R WORK CLAMP R 1
28 417830036 S55485001  |WER(HI A HE) M5 X 12 BOLT SOCKET(S/P WASHER) M5 X 12 1
29 $09009 12501031 24T M5 X 10 SET SCREW SOCKET (FT) M5 X 10
30 NO01017 21500216 NFEEE M5 NUT 2 M5 2
31 417820001 SA4709001 |5 {7 BARAT SHOULDER SCREW 2
32 41712046 SA4726001  [JEf L WORK CLAMP L 1
33 417830036 S55485001  |MZHE(HIHE) M5 X 12 BOLT SOCKET (S/P WASHER) M5 X 12 1
34 $09009 12501031 25T M5 X 10 SET SCREW SOCKET (FT)MS5 X 10 2
35 N01017 21500216 ANFRIZRE M5 NUT 2 M5 2
36 417820001 SA4709001 | hr BLig4] SHOULDER SCREW 2

<HTF1310> <For 1310>

37 401219 SA4868101 | HEARZLLF 1310 WORK CLAMP 311R ASSY 1 41712040
39 417830035 S55484002  |#ZHECHIHE) M5 X 10 BOLT SOCKET(S/P WASHER) M5 X 10 4
40 Lo1011 17501616 12k M5X 16 BOLT M5X 16 4
41 W01009 25050236 T4 M5 WASHER PLAIN M5 4
42 W02001 28050246 AR 2-5 WASHER SPRING 2-5 4
43 400996 SA4715001  |6kHR 1310 FEED PLATE 311G 1
44 417830035 S55484002  |WER(HHHE) M5 X 10 BOLT SOCKET(S/P WASHER) M5 X 10 2

<HF2210> <For 2210>

45 41712441 SA4870101  [[EARZHLE 2210R WORK CLAMP 2210R ASSY I
46 41712442 SA4871101  [FEAR4L: 22101 WORK CLMP 2210L ASSY 1
39 417830035 S55484002 W (i 2R 1B M5 X 10 BOLT SOCKET (S/P WASHER) M5 X 10 4
40 L02006 17501616 12k M5 X 16 BOLT M5X 16 4
41 WOI009 25050236 [ MS WASHER PLAIN M5 4
42 W02001 28050246 S 2-5 WASHER SPRING 2-5 4
44 417830035 S55484002  |MEAE(HIHE) M5 X 10 BOLT SOCKET(S/P WASHER) M5X 10 2
47 400996 SA4852001  |&kHR 2210 FEED PLATE 2210 1

14






D1. 45 EH%E B /Work clamp lifter mechanism

75

Nl

ZEs

N

b

No. Part. No. Ref. No. LA AR NAME OF PARTS Amt. Ik
1 41710001 SA4759001 A STEPPING CLAM CAM 1
2 41705001 SA4760001  [3EHT STEPPINGCLAMP CON. ROD 1
3 41728003 SA4763001  |#uJH WASHER STEPPING CLAMP CAM 1
4 B06008 623033000  |%l& 6805VV BALL BEARING 6805VV 1
5 S10018 S23651001 [ 5E BRET M6 X 0. 75-6 SET SCREW SOCKET (FT) M6 X 6 2
6 S04035 62400616 25T M4 X 6 SCREW PAN M4 X 6 2
7 41726003 SA4761001 | [#¢%h ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 |kt ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 |4 WASHER 2
10 NO01021 21060106 2R M6 NUT 1 M6 1
11 41709017 SA4764001 [ R STEPPING CLAMP ARM R 1
12 102032 17061216 2R M6 X 12 BOLT M6 X 12 1
13 41702013 SA4765001  |JEE F STEPP NG CLAMP ARM F 1
14 S10019 12060636 BRET M6 X 6 SET SCREW SOCKET(FT)M6 X 6 1
15 S10018 S23651001 [ E 24T M6 X 0. 75-6 SET SCREW SOCKET (FT) M6 X 6 1
16 41703011 SA4766001  |EEHIEF BUSH STEPPING CLAMP F 1
17 417030 12 SA4767001 | B#hE R BUSH STEPPING CLMW R 1
18 41712053 SA4768001  |[AJERIEFF A STEPP NG CLAMP LINK A 1
19 417830007 SA4769001  |BXIZET 6 SHOULDER SCREW 6 4
20 S04036 62300416 14T M3 X 4 SCREIV PAN M3 X 4 4
21 41712054 SA4770001  |[EBEH B STEPPING CLAMP LINK B 1
22 41712055 SA4772001 | [a) BRIEERF STEPPING CLAMP LINK 1
23 41726004 SA4773001  [BEAT 4 SHAFT STEPPING CLAMP LINK 1
24 $10019 12060636 24T M6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
25 S09006 12400436 12T M4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
26 41709018 SA4770001  |I:dzEkR STEPP NG CLAMP LIFTER LINK 1
27 41702014 SA47TI001 | HEE4AR 4l SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001 |44 WASHER 1
29 H03006 48080142 A4 RE C8 RETA NING RING EXTERNAL C8 1
30 S10019 12060636 24T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
31 S09006 12400436 25T M4 X 4 SET SCREW SOCKET (FT) M4 X 4 1
32 41709019 SA4779001  |[a] BILTFHT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001  |#ETHTIEHE ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 |y #t 4 ROLLER 1
35 41702015 SA4780001 42 THAT 4 SHAFT STEPPING CLAMP LIFTER 1
36 $10019 12060636 IZETM6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
37 $02039 S25310101  |#24] M4 SCREW FLAT M4 1
38 41702016 SA4775001  [$2TF7E4F STEPPING CLAMP LIFTER ROD 1
39 4175812003 SA4853001  [HET}3%E KTk JOINT STEPP NG CLAMP LIFTER 1
40 4170500300 SA2663001 ({32344t BALL JOINT ASSY 2
41 N01021 21060306 WREE M6 NUT M6 2
42 417816001 SA3227001  |#25F M6 X 0. 75 NUT (FT) M6 1
43 417830008 SA4776001  |Biig4T SHOULDER SCREW 1
44 417812005 S32462001 EHIZETB M6 SHOULDER SCREW B M6 1
45 L01007 17065002 124 M6 X 50 BOLT M6 X 50 1
46 NO01021 21060106 I2EE M6 NUT 1 M6 1
47 41709020 SA4778001 | Sk PRESSER BAR CLAMP 1
48 S05116 18400836 12 M4 X 8 BOLT SOCKET M4 X 8 1
49 123530002 SA1174001 |78k M14 PESSER ADJUSTING SCREW M14 1
50 1295816001 SA 1175001  |iHiiZHF M14 ADJUST SCREW NUT 1
51 41727004 SA5300001  |#i5 PRESSER BAR SPRING 1
52 41702017 S10112001 |30 S iy PRESSER BAR SPRING GUIOE 1
53 41703014 SA5301001 | ss COLLAR PRESSER BAR SPRING 1
54 41703015 SA2195001  |JE'EfhheE PRESSER BAR BUSH 1
55 S09041 12060536 24T M6 X 5 SET SCREW SOCKET (FT)M6 X 5 1
56 41702018 111466101 | %4F PRESSER BAR 1
57 41716001 *P. 67 ) WORK CLAMP 1
58 417815011 S13399001  |#24] SM3.57 X 12 SCREW SM3. 57 X 12 1
59 41728032 151439102 |44 %] WASHER 1

16



D2 .34[E¥ & / Work clamp lifter mechanism

< @@ / For Solenoid type >

17



D2. #/k%% E/Work clamp lifter mechanism (T1310)

Fri

AR

SHMNS

i

=4

No. Part. No. Ref.No. LR NAME OF PARTS Amt. T
() <For Solenoid type>
1 41724004 SA4729001  [WEATENE SLIDE BUSH 1
2 S05048 18401036 25T M4 X 10 BOLT SOCKET M4 X 10 4
3 41712056 SA4731001 | FRJHHR TR 414 WORK CLAMP LIFTER PATE ASSY 1
3-1 41702008 T JEIA Tl PRESSER LIFT SHAFT 1
32 41712076 Ji BRI TR PRESSER FOOT LIFTPLATE 1
4 400993 SA4734001 JE AN E SEAT E 1 41712057
5 S04080 62400416 25T M4 X 4 SCREW PAN M4 X 4 1
6 41709021 SA4736001 | JE IR THAT WORK CLAMP LIFTER LEVER 1
7 41726006 152744001 et PIN 1
8 41709022 102630001 B T B NEEDLE BAR GUIDE SLIDE BLOCK 1
9 41702019 SA4737001  |4&FHFF4N B WORK CLAMP LEVER SHAFT B 1
10 S10019 12060636 24T M6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
11 41728001 $20356001  |*F#E 10 WASHER PLAIN 10 1
12 H05033 48080342 F418 ES RETAIN NG RING E8 1
13 S10019 12060636 IZET M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
14 41729002 118208001 ik DOWEL PIN 1
15 41712058 SA4738001 | JE IR THAT WORK CLAMP LIFTER PATE ASSY 1
16 417520010 SA343800 1  |BiEsT SHOULDER SCREW 2
17 41727005 SA4739001 | PRESSER BAR SPRING 1
18 41701008 SA4741101 | Hyik)i MOTOR BRACKET 1
19 41712063 SA474200 1 | H i ik WORK CLAMP MOTOR PLATE 1
20 S05121 18501036 12K M5 X 10 BOLT SOCKET M5 X 10 2
21 141733010 SA4826201  |Z[ABHEEENL3 PULSE MOTOR ASSY Z 1
22 41730044 SA4828001 | Lhikimék P MOTOI HARNESS P 1
23 S05133 18401036 25T M4 X 12 BOLT SOCKET M4 X 12 4
24 41725009 SA4743001  |IREN Ui WORK CLAMP DRIV NG GEAR 1
25 S10019 12060636 IZET M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
26 41702020 SA4744001 | JE RIS S WORK CLAMP FULCRUM SHAFT 1
27 B10015 SA4647001  |ER%HK 6900ZZNR BALL BEARING 6900ZZ 2
28 H03008 48100142 HF$4E C10 RETAIN NG RING EXTERNAL C10 2
29 S04035 62400616 25T M4 X 6 SCREW PAIIN M4 X 6 1
30 W01001 25040236 SFk B M4 WASHR PLAIN M4 1
31 41725010 SA4745001 | \EE e WORK CLAMP CAM GEAR 1
32 $10021 16061031 24T M6 X 10 SET SCREW SOCKET (CN) M6 X 10 1
33 S10019 12060636 25T M6 X 6 SET SCREW SOCK ET (FT)M6 X 6 1
34 4171000200 SA4746001 | JE 5 WORK CLAMP CAM 1
37 S10019 12060636 24T M6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
38 4170301700 SA4747001 | JRJHIJE S bk WORK CLAMP H-POS TION DOG 1
39 S05115 18400636 12k M4 X 6 BOLT SOCKET M4X 6 1
40 41702025 SA4748001 |V fh WORK CLAMP LEVER SHAFT 1
41 S10019 12060636 24T M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
42 41709023 SA6210001  |[a)ERIRENFE STEPPING W-CLAMP DRIVING LEVER 1
43 41702022 SA3441001  [HJEER 4 W-CLAMP LIFTER ROLLER SHAFT 1
44 B04026 70696800 B/ R-69627 BALL BEARING RAD AL 69677 1
45 41728005 109763001 1 WASHER 1
46 S09019 12500536 25T M5 X 5 SET SCREW SOCKET (FT)M5 X 5 1
47 400683 SA4750001  |JEJIBRENEF WORK CLAMP DRIVING SHAFT 1 41709024
48 41702022 SA3441001 AR R FE il W-CLAMP LIFTER ROLLER SHAFT 1
49 B04026 70696800 il 7K R-6967.Z BALLBEARING RAD AL 69627 1
50 41728005 109763001 P WASHER 1
51 S09019 12500536 12T M5 X 5 SET SCREW SOCKET (FT)M5 X 5 1
52 41728001 $20356001 T4 10 WASHER PLAIN 10 1
53 41712061 SA4752001 |\ EEELNT WORK CLAMP CAM STOPPER 1
54 S04035 62400616 25T M4 X 6 SCREW PAN M4 X 6 2
55 41712062 SA4753001  |JEJAME IR e WORK CLAMP SENSOR PLATE 1
56 S04035 62400616 25T M4 X 6 SCREW PAN M4 X 6 2
57 S10019 12060636 AT M6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
59 S05110 18061236 12K M6 X 12 BOLT SOCKET M6 X 12 2

18






D3. tBEEE/Work clamp lifter mechanism

Fs

TS

2EM4S

PO =]

No. Part. No. No. TSR NAME OF PARTS Ani it
<=EH> <For Penumatic type>
1 41701008 | AS4741101 | SikRE MOTOR BRACKET 1
2 41712063 | SA4742001 | EHIZiAHR WORK CLAMP MOTOR PLATE 1
3 S05121 018501036 |#Z&t£M5x10 BOLT SOCKET M5X10 2
6 S05133 018401036 |#EtEM4x12 BOLT SOCKET M4X10 4
7 41725009 | SA4743001 [IRzhiSH WORK CLAMP DRIVING GEAR 1
8 S10019 | 012060636 |¥Z5T M6X6 SET SCREW SOCKET M6X6 2
9 41702020 | SA4744001 | FERISZ At WORK CLAMP FULCRUM SHAFT 1
10 B10015 | SA1647001 |Bk4H#&6900ZZNR BALL BEARING 6900ZZNR 2
11 HO03008 48100142 (#4510 RETAINING RING EXTERNAL C10 2
12 S04035 62400616 |1R£TM4x6 SCREW PAN M4X6 1
13 WO01001 | 025040236 |M4k WASHER PLAIN M4 1
14 41725010 | SA4745001 |[MiSiS4e WORK CLAMP CAM GEAR 1
15 S10021 016061031 |[MlimEEIRET M6x10 SET SCREW SOCKET M6X10 1
16 S10019 | 012060636 |¥Z5T M6X6 SET SCREW SOCKET M6X6 1
17 4170301700 | SA4747001 |EHIRERISEER WORK CLAMP H-POSITION DOG 1
18 S05115 | 018400636 |iZiEM4x6 BOLT SOCKET M4X6 1
19 41702025 | SA4748001 | ERMI7E%H WORK CLAMP LEVER SHAFT 1
20 S10019 | 012060636 |¥&5T M6X6 SET SCREW SOCKET M6X6 1
21 41709023 | SA6210001 |[BIERIXEIHTF STEPPING W-CLAMP DRIVING LEVER 1
22 41702022 | SA3441001 [aERECHH W-CLAMP LIFTER ROLLER SHAFT 1
23 B04026 | 070696800 |4f& R-696ZZ BALL BEARING RADIAL 69677 1
24 41728005 | 109763003 [&F WASHER 1
25 S09019 | 012500536 [#EETM5X5 SET SCREW SOCKET M5X5 1
26 41712062 | SA4753001 | EHMERESR WORK CLAMP SENSOR PLATE 1
27 S04035 | 062400616 [#RETM4x6 SCREW PAN M4X6 2
29 S05110 | 018061236 [#E#EM6x12 BOLT SOCKET M6X12 2
33 41708302 | SA4757001 [&EBE SET SCREW COLLAR 1
34 S10019 | 012060636 |¥&5T M6X6 SET SCREW SOCKET M6X6 2
35 S10019 | 012060636 |¥&5T M6X6 SET SCREW SOCKET M6X6 1
40 41728001 JEEE 10 WASHER PLAIN 10 1

20



. 328 / Lower shaft mechanism

M

21




E. F4#h%% E /Lower shaf t mechansm

5 AT ZEA s
No. Part. No. Ref.No. B C NAME OF PARTS Amt. &iE
1 417820062 SA3226001  |B#24T(DLC) SHOULDER SCREW 1
2 417816001 SA3227001 |2} M6 X 0.75 NUT(FT) M6 1
3 41725011 SA3228101  |#zhikke ROCK GEAR 1
4 41702027 SA4782001  |#EZN %4 ROCK GEAR SHAFT 1
5 41708002 SA3231001 & B SET SCREW COLLAR 8 1
6 S09041 12060536 B2%T M6 X 5 SET SCREW SOCKET (FT) M6 X 5 2
7 41708006 SA3233001 [ SET SCREW COLLAR 1
8 S10018 S23651001 [ E424T M6 X 0. 75-6 SET SCREW SOCKET (FT) M6 X 6 2
9 S10019 12060636 125TM6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
10 4170202800 T2 LOWER SHAFT ASSY 1
10-1 41702028 Tl LOWER SHAFT 1
10-2 S09019 12500536 25T MS X 5 SET SCREW SOCKET (FT) M5 X 5 1
12 41703019 SA6216001 EHEHESS LOWER SHAFT BUSH 1
13 S10019 12060636 B2ET M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
14 41702029 SA3238101  |JiEhk i 15 %l ADJUSTING STUD 2
15 41722015 81003670 0%k PW3 o RING PW3 2
16 41701009 SA6220001 | KJighk JE it SHUTTLE RACE BASE ASSY G 1
17 41712190 S02429201  [HERRZL 1) SHUTTLE RACE THREAD GUIDE 1
18 417515007 SA4199001  |#24T M3 X 4 SCREW M3 X 4 2
19 41712601500 SA3241001 | KBk [l e S-RACE BASE SETTING CLAW 2
20 41727006 152684101 P COMPRESSION SPRING 2
21 W01002 26030236 8 M3 WASHER PLAIN M3 2
22 504082 0623006 16 |#24T M3 X 6 SCREW PAN M3 X 6 2
23 41723013 153050000 | S-RACE BASE FELT 2
29 41723012 S59886001 HE L=360 FELT L=360 2
30 S10019 12060636 I2ET M6 X6 SET SCREW SOCKET (FT) M6 X 6 1
31 H05032 48070342 FIREET RETAINING RING E7 1
32 41718001 SA3284101 |R¥ED DRWER D 1
33 S05122 18501232 12 MSX 12 80LT SOCKET M5 X 12 1
34 41718002 *P. 66 AR SHUTTLE RACE BASE 1
35 4171801700 *P. 66 RO BG4 BOBBIN CASE ASSY 1
36 41727015 *P. 66 s TENSION SPRING 1
37 417830005 *P.66 IRE] SCREW 1
38 41727016 *P.66 I 72 T L 5 ANTI-SPIN SPRING 1
39 41718004 *P. 66 [ BOBBIN 1
40 41703020 SA3283101 HHE R SET SCREW COLLAR R 1
41 S09019 12500536 5T MS X 5 SET SCREW SOCKET (FT) M5 X 5 1
42 41718018 *P. 66 FHERR SHUTTLE HOOK 1
43 12923018 $32557001  |JH£E 4 X 4 L=400 W ICK 4X4 L=400 1
44 41711027 SA3278001  [Hilifl BUSH 1
45 41724008 REMHAR K8 X 12X 11 NEEDLE BEARING 2
46 41711028 SA3276001 |3 SPACER COLLER 2
47 41729005 VIERS RETAINING RING 2

22







F. (#LHiEB%E / Lubrication

Fs

NEMHS

2EM4S

o B

2 ¥==R

No. Part. No. No. FABFERR NAME OF PARTS Amt. &t
1 417530022 SA3244001 |4B4T SET SCREW 1
2 41712065 SA4785001 |#HiAEE CRANK COVER 1
3 504038 062061016  [E£TM6x10 SCREW PAN M6X10 3
4 41712066 SA4787001  |dhAE{miR CRANK WICK PLATE 1
5 504035 062400616 [|4E$TM4x6 SCREW PAN M4X6 2
6 41723027 SA5294001 |%&hZ: FLAT WICK 0.27
7 41723005 SA4786101 | FELT 1
8 41712067 SA3503201 |THhZAIM SR LOWER SHAFT WICK SUPPORT 1
9 41723006 SA3504201 | T3hig%e mEs LOWER SHAFT GEAR FELT 1
10 504035 018400636 [|#Z$TM4x6 BOLT SOCKET M4X6 2
11 41712068 SA4788001 |fftimzcZe WICK SUPPORT 1
12 504035 062400616 [|#Z$TM4x6 SCREW PAN M4X6 1
14 41723026 SA5292001 |MZk@2.5 FLAT WICK 1
16 12921002 SAB576001 |4EfRfrimE OIL TUBE 0.21
17 41712069 SAG087001 |k WICK SUPPORT 1
18 41712070 104567101  |hgk =2 WICK SUPPORT 1
19 41711003 $49992000 |MEE OIL GAUGE WINDOW 1
19 41711021 R 1
19 41722030 3 1
20 41711004 152948001 |mEE OIL GAUGE WINDOW 1
20 41711022 =t 1
20 41722031 1B 1
23 12923018 SA5292101 |[ShZk4x4 WICK 4X4 0.68
24 12921002 S53175000 |#B A HE OIL TUBE 0.45
25 12921005 SA5072001 | OIL TUBE 03
25 12923018 hEAx4 WICK 4X4 0.4
26 12923019 S45849000 |3HZk6%6 WICK 6X6 03
27 41723011 S09043000 |3iEs FELT 4
30 41712071 SA3246001 |ig#tfitimsZe GEAR WICK SUPPORT 1
31 41723031 SA3280001 | GEAR FELT 1
32 41712072 SA47879101 |3h%Z:3EB LOWER SHAFT WICK SUPPORT B 1
33 504033 062060816 [#Z$TM6x8 SCREW PAN M6X8 1
34 41712073 145547001 |EHEEIT TUBE HOLDER 1
35 504035 062400616  |#2£TM4x6 SCREW PAN M4X6 1
36 12923019 $49957000  |ihZk6x6 WICK 6X6 0.7
37 12921005 SA4791101 | OIL TUBE 0.82
38 41711014 L K64 CORD HOLDER 6.4 1
39 41711016 525567000 |HEZ%k8.4 CORD HOLDER 8.4 1
40 417530025 OA5401006 |4Z#&(H524FE)M4x10DB SCREW PAN(S/P WASHER) M4X10 1
40 417530025 OA5401006 |4Z#&(H524FE)M4x10DB SCREW PAN(S/P WASHER) M4X10 6
41 41711014 525664000 |4 ¥K6.4 CORD HOLDER6.4 1
42 417530025 OA5401006 |4Z#& (5524 FE)M4x10DB SCREW PAN(S/P WASHER) M4X10 5
43 41712074 SA5259001 |iHBE OIL COVER 1
45 403511043 062401016  |x/m & A2 MRET4H M SCREW PAN M4X10 5
46 41736001 $38265000 |EELL TERMINAL L 1
47 41722016 142274101  |#& 4.2 RUBBER CAP 4.2 1
52 41723026 S00400000 |HZk®2.5 WICK 2.5X200 0.2
53 12921002 12921002 |4 R A imE OIL TUBE 011
54 41736002 41736002  [HMEE OIL FEEDING PIPE 1
55 41711016 525567000 |HEZ%k8.4 CORD HOLDER 8.4 2
60 12921002 SAB577001 |4 TimE OIL TUBE 03
61 41711015 552907000 |4 %132 CORD HOLDER 13.2 6
63 41712110 SAB581001 |imEsEARL WICK SUPPORT L 1
64 41723024 SA6583001 |JEMRIMESL FELT BED L 1
65 504035 062400616  |#2£TM4x6 SCREW PAN M4X6 3

24






F. #UHEBE%E / Lubrication

= A= = =
No | paine | o SR Nave OF parrs | SN @i
66 W02008 028040246 |5##2-4 WASHER SPRING 2-4 3
67 41712130 SA6582001 | M EMRR WICK SUPPORT R 1
68 41723018 SA6584001 | JEHRIMELR FELT BED R 1
69 $02039 $25310101 | #E§TM4x9 SCREW FLAT M4X9 3

26







G. %2845 E /Threading mechanism

Fei

NEMES

SEMS

e L

Hoi

No. Part. No. Ref. No. FHEATR NAME OF PARTS Amt. ik
1 41712077 SA3250001 |1tk S A ARM THREAD GUIDE A 1
2 S04030 62500616 25T M5X6 SCREW PAN M5 X 6 1
3 41712078 SA4333001 [k S B ARM THREAD GUIDE B 1
4 S04030 0625006 16 |12%] M5 X 6 SCREW PAN M5 X 6 1
5 41712079 SA6391001  |id£k%: C ARM THREAD GUDE C 1
6 S04030 62500616 25T M5 X 6 SCREW PAN M5 X 6 1
7 41702030 153049001 |ifii2k S bt UPPER THREAD GUIDE STUD 1
8 41713001 SA3254001  |JeLk i TENSION BRACKET 1
9 41713002 *P.66 EREES THREAO TAKE-UP SPRING 1
10 41713003 SA3255001 | FeskFTah TENSION STUP 1
11 138816013 S31032001 [z 2k} TENSION NUT 1
12 41713005 159805001 Je 2k A TENSION DISC PRESSER 1
13 41713006 145446001  |Je2kt DISC TENSION 1
14 417515012 100402004 |[# ¢ #84T SM3. 57 SET SCREW SM3. 75 1
15 $12001 5A4143001  |#24T M6 X 8 SET SCREW (FT) M6 X 8 1
16 41702031 S12699000  |#ALkAY TENSION RELEASE PIN 1
17 41713007 SA325600 1 [Je2kAThl A TENSION STUD A 1
18 41713006 145446001 Je LB DISC TENSION 2
19 41712080 159224001 |44 THREAD GUIDE ARM 1
19 41722320 iP5 RUBBER 1
19 N01024 I REM4 NUT M4 1
20 41726014 P.67 = NEEOLE SLEEVE 1
21 41712082 SA3258001 | FFHIZZE S D N-BAR BUSH THREAD GUIDE D 1
22 41203018 152881001 A IRy RS NEEDLE COOLER ASSY 1
22 41222019 ge3). RUBBER 1
23 S10019 12060636 I2ET M6X 6 SET SCREW SOCKET (FT) M6 X 6 1
24 41223043 152883000 | 8 X 15.5 FELT8 X 15.5 1
25 41213008 152884001 |4kt NEEDLE COOLER THREAD GUIDE 1
26 4095811017 62670412 BRE] SM3. 57-40 X4 SCREW PAN SM3. 57-40 X 4 1
27 41713009 100 136001 |Jez iz it TENSION NUT 1
28 41713012 SA4146001  |#fi5% SUB TENSION SPRING 1
29 41713011 S12441001 |15 WASHER 1
30 41713010 *P. 66 SR TENSION SPRING 1
31 4171302000 FRLRASAAQ MAIN TENSION ASSY Q 1
32 4171301400 Bl e 8 2840 1 DEPUTY TENSION ASSY 1

28






H. %&#:%: %5 /Bobbin winder mechanism

e

AR

ZEMS

g =

Ko

No. Part. No. Ref. No. LR NAME OF PARTS Amt. #®IE
1 301382 SA4795001  |Tiiz% TOP COVER 1 |41701010
2 41702033 SA3290001 |4k F-Hidl SHAFT BW-LEVER 1
3 S09019 12500536 I245TMS X 5 SET SCREW SOCKET (FT) M5 X 5 1
4 41709026 SA3291001 | %&ZEF4 BOBBIN WINDER LEVER 1
5 41702034 SA4171001  |3fsE+E SPRING HOOK 1
6 41712084 152936001  |#smss PLATE SPRING 1
7 41712085 152937001 |4 WASHER 1
8 S04077 62350616 24T M3.5X 6 SCREW PANM3.5X 6 1
9 w01015 15948600 1 |#pg WASHER 1
10 H05006 48050342 148 E5 RETAINING RING E5 1
11 41702035 SA3293001 |4k kI STUD B-WINDER 1
12 41709027 SA1984001  |#&:th L E AR BOBBINPRESSER ARM 1
13 S01081 62401216 5T M4 X 12 SCREW PAN 4 X 12 1
14 41712086 SA3291001 4G5 AT BOBBIN PRESSER 1
15 417815006 S23418002 424 M4 X 5 SCREW M4 X 5 1
16 41709028 SA3295001  [FHLERIN CLAW B-WINDER 1
17 S09006 12400436 24T M4 X 4 SET SCR EW SOCKET (FT)M4 X 4 2
18 41727007 S10438001 | SPRING TWIST 1
19 H05006 48050342 14 E5 RETA NING RING ES5 2

20 41708025 SA479600 1 |H SPRCER COLLER 1

21 41702036 SA3296001  |#LHh BOBBIN WINDER SHAFT 1

22 11703021 SA329700 1 |Xszka WHEEL B-WINDER 1

23 41722017 120448001  |#5 % Bl BOBBIN WINDER RUBBER BAND 1

24 S09006 12400436 24T M4 X 4 SET SCREW SOCKET (FT) M4 X 4 2

25 w010 15 15948600 1 |44 WASHER 2

26 41711063 SA1988001 |kt e BOBBIN SUPPORT 1

27 41727008 S10268001 | SPRING 1

28 41702037 SA329800 1 | il-Zh%h STPPER SHAFT B-WINDER 1

29 41719001 SA3299001  |¥)J] KNIFT 1

30 S04030 0625006 16  |IZIHETMS X 6 SCREW PAN M5 X 6 1

31 4171302100 SA1994101 | BLkas LA 4Q BOBBIN WINDER TENS ON ASSY Q 1

32 41713006 145446002 | oLkt DISC TENSION 2

33 12927016 100401022 |Jeskqs TENSION SPR NG 1

34 138516013 S31032001 | Lkt TENSION NUT 1

35 41713011 S12441001  |1kzh#E WASHER 1

36 S09019 12500536 |4#EAETMS5 X 5 SET SCREW SOCKET (FT) M5 X 5 1

37 S04038 62061016 24T M6 X 10 SCREW PAN M6 X 10 6

38 41704002 SA479710 1 |%&Lk UKz DR VING WHEEL B-WINDER 1

39 S10018 S23651001 [ & MR4T M6 X 0.75-6 SET SCREW SOCKET (FT) M6 X 6 2

30






J. P)£3EE / Thread trimmer mechanism

FS

ATHES

SEMS

=

No. Part. No. No. TEMFERT NAME OF PARTS Ari. &iE
1 41710003 | SA3301101 |[{0&kN4e THREAD TRIMMER CAM 1
2 S10018 $23651001 |#25TM6x0.75%6 45H SET SCREW SOCKET (FT) M6 X 6 3
3 41712087 | SA4798001 |EBRK Sk ZEENR SETTING PLATE SOLENOID 1
4 41730001 | SA5135001 |{ILkEaREsK THREAD TRIMMER SOLENOID 1
5 L02031 17400802 |(7<faskiRie 4B M4x8  |BOLT M4X8 2
6 W02008 28040246 |3#2-4 WASHER SPRING 2-4 4
7 WO01001 25040236 |M4p WASHER PLAIN M4 2
8 41702038 | SA3307001 |EBREERFT SOLENOID LEVER 1
9 S09006 12400436 (125TM4x4 SET SCREW SOCKET (FT) M4 X 4 1
11 41728033 | S02445001 | WASHEWR 1
13 | 417S30306 | S55484002 [#Zt&M5x15 BOLT SCREW SOCKET M5 X 10 2
14 41712088 | SA4799001 |3RzHNEFF PUSHING LEVER D-LEVER 1
15 | 417S30012 | SA3306001 |E3484T 7-3 SHOULDER SCREW 7-3 1
16 | 4171211100 | SA3309101 [f&EER=IFFLEH TR-DRIVING LEVER 1
17 41703022 | SA3310001 |[{&:i5k COLLAR TR-TRIMMER 1
18 41702039 | SA3311001 |{I&RH COLLAR SHAFT 1
19 | 417512009 | S46903001 |425T M4x5 SET SCREW M4 X 5 1
20 H05029 48040342 |34/ E4 RETAINING RING E4 1
21 41702040 | SA3315001 [{IL&FF V TIIREAD TRIMMER RODV 1
22 | 4170500300 | S32465001 |#zsL4A(H BALL JOINT ASSY 2
23 NO01021 21060106 [#BEFM6 NUT 1 M6 2
24 | 417512005 | S32462001 |ER425TB M6 SHOULDER SCREW B M6 1
25 NO1012 21060306 [{B2EFM6 NUT 3 M6 1
26 S10018 $23651001 |#25TM6x0.75%6 45H SET SCREW SOCKET (FT) M6 X 6 1
27 41703023 | 231071001 |#H%E 8x15 BUSH 8X15 1
28 41702041 | SA3312001 |IRHHFSEkH GUIDE SHAFT 1
29 41727009 | SA3313101 |3&gs SPRING COMPRESSION 1
30 41722018 | 154596000 |i@EE CUSHION 1
31 417512005 | S32462001 E%424TB M6 SHOULDER SCREW B M6 1
32 N01012 21060306 |¥2EFM6 NUT 3 M6 1
33 | 417510003 | S25475101 |[#2£TM6x19 SET SCREW M6 x 19 1
34 NO01021 21060106 |¥2EFM6 NUT 1 M6 1
35 41712089 | SA4546001 |[YILFTHTV THREAD TRIMMER LEVER V 1
36 41712090 | SA3317001 |[{ILFIFFH THREAD TRIMMER LEVER H 1
37 41712091 | SA4801001 |{L&FFH THREAD TRIMMER ROD H 1
38 | 4170500300 | S32465001 |#zsLeA it BALL JOTNT ASSY 2
39 N01021 21060106 |{2EFM6 NUT 1 M6 2
40 | 417512005 | S32462001 |ERi2£TB M6 SHOULDER SCREW B M6 1
41 NO1012 21060306 |2EFM6 NUT 3 M6 1
42 41702042 | SA3319101 |{0HT4F4h SHAFT TR-TRIMMER LEVER 1
43 41728023 | SA4545001 | e SPACER 2
44 H03006 48080142 |#4E8 RETAINING RING EXTERNAL C8 1
45 S10019 12060636 [#25T M6X6 SET SCREW SOCKET (FT) M6 X 6 2
46 41712092 | SA3320101 |34y SPRING HOOK 1
47 41727010 | SA3321001 |fILkEmasE SPRING EXTENSION 1
48 S05123 18501236 [#Zt&M5x12 BOLT SOCKET M5 x 12 1
49 W02001 28050246 |trAERlsREEEES WASHER SPRING 2-5 1

32







J. T)£3EE / Thread trimmer mechanism

FS

ATHES

SEMS

=

No. Part. No. No. TEMFERT NAME OF PARTS Ari. &iE
50 41728028 | 146354002 |#E5 WASHER PLAIN 5 1
51 41709029 | 41709029 |zh7IBhiE MOVING KNIFE LEVER 1
52 417512007 | SA3325001 |ER485T 6.35-6 SHOULDER SCREW 6. 35-6 1
53 41702043 | SA4802001 |zh7J#F4H SHAFT MOVABLE KNIFE LEVER 1
54 $10019 12060636 (825 M6X6 SET SCREW SOCKET M6X6 1
55 41712093 | SA3327101 |EhJ0i&ErF M-KNIFE CONNECTINC PLATE 1
56 | 417S30013 | SA4354001 (ER424T 6-1.8 SHOULDER SCREW 6—1.8 1
57 | 4171500100 | SA5157001 [£ttRAZH\H NEEDLE PLATE A 1
58 | 4170903000 | SA3330001 |zhJJ4E{4 F MOVABLE KNIFE ASSY F 1
59 417S30014 | SA4518001 |ERiB4T MOVABLE KNIFE SHOULDER SCRE 1
60 41728007 | SA4519001 |BHTIBIE THRUST WASHER 1
61 41728008 | S00705001 |FHJIBE MOVABLE KNIFE COLLAR 1
62 41728009 | SA6297001 (#50.2 M-KNIFE SPACER TO0.2 1
62 41728009 | SA3334001 [#}- 0.3 M-KNIFE SPACER T0.3 1
62 41728009 | SA6398001 | 0.4 M-KNIFE SPACER T0.4 1
63 41719002 | SA3335001 |EJ]F FIXED KNIFE F 1
64 S04036 062300416 |#BETM3x4 SCREW PAN M3 x 4 2
65 W01002 26030236 |#E M3 WASHER PLAIN M3 2
66 41712094 P66 |EtFLIR NEEDLE HOLE PLATE 1
67 417517001 | 100360003 |424T SM?2. 38 SCREW 2
68 S02039 S25310101 [4#85TM4x9 BOLT SOCKET M4 x9 2
69 417515008 | SA3538001 |i8£T M4x8 BOLT SOCKET M4 x 8 2
70 41712095 | SA6273001 | KhEtazsEsa U SHUTTLE BASE COVER HOOK U 1
71 w02007 028030246 |3#EEHE?2-3 WASHER SPRING 2-3 2
72 w01002 026030236 |£E M3 WASHER PLAIN M3 2
73 S04036 062300416 |#25T M3X4 SCREW PAN M3 X 4 2

34






K. 33 E/Thread wiper mechanism

No | potno | meino |  FEAER NAME OF PARTS el
1 41730002 | SAS5208001 |f9ZkeBmiskeAM THREAD WIPER SOLENOIO ASSY 1
1-2 | 41727011 S41206001 |fzkimss THREAD WIPER SPRING 1
3 41728011 $41205001 |0 WASHER PLAIN 1
1-4 | 41726007 | S25456001 |iFEEs PLUNGER PIN 3
5 41712210 | SA5217001 [$34rEREkZEEN T-WIPER SOLENOID SETTING PLATE 1
6 41711210 | SA4806001 |EBRE#Z=Q SOLENOIO COVERQ 1
7 504082 062300616 [425T M3 X 6 SCREW PAN M3 X 6 6
8 41712096 | SA5218001 |[#ask#hitse THREAD WIPER SHAFT BRACKET 1
9 S05116 018400836 |iZi: M4X8 BOLT SOCKET M4x8 1
10 W01001 025040236 |F#E M4 WAS HER PLAN M4 1
11 | 4170204400 | SA1967001 |iAZkmiiEEH THREAD WIPER CRANK ASSY 1
12 H05029 048040342 |44 E4 RETAINING RING E4 1
13 41708007 | S25454001 [tB4r=E SET SCREW COLLAR 1
14 | 417515005 | S25279001 |#85TM3.5-5 SET SCREW (CP)M3. 5-5 1
15 41727012 | SA2287001 |(iH& SPRING 1
16 41722012 FERFRRAIR IR RUBBER WASHER 1
17 41712097 | SA5219001 |#3%:#F THREAD WIPER ROD 1
18 W01024 110735001 |28 WASHER 1
19 H05002 048030342 |#4M E3 RETAINING RING E3 1
20 41712098 | S10470101 |#9£&iNs WIPER 1
21 417515013 | 060400516 |#25T M4 X 5 SCREW BIND M4 X 5 1
22 41708008 | 146288001 [#9gkityE THREAD WIPER STUD COLLAR 1
23 41728034 | S03677001 |#B& WASHER 1
24 41730003 | SA5213001 |{=lEFFs&eA# STOP SWITCH ASSY 1
25 417530306 | S55485001 [#Z4e(H#0E]) M5X15 BOLT SOCKET (S/P WASHER) M5 X 15 2
26 41730022 FRRAIRIEL SOLENOID VALVE WIRING 1
27 41730059 PEFFRIEEA WIPER SWITCH PLUG INS B 1
28 141730001 SUSFFREEAB STOP SWITCH PLUG INS B 1

36






L. ¥A&2EE /Tension release mechanism

o

AFEMEE

il

i

\

f

No. Part. No. Ref .No. LR NAME OF PARTS Amt. &Ik
1 41730004 SA485500 1 |FALRFFiER HV TENSION RELEASE SOLENOID HV 1
2 L02031 17400802 12k M4 X 8 BOLT M4 X 8 2
3 W02008 28040246 FREE I 2-4 WASHER SPRINC 2-4 2
4 W01001 25040236 V448 M4 WASHER PLAIN M4 2
5 L02071 17401415 B2 F: M4 X 18 BOLT M4 X 18 1

1-6 NO01024 21400306 N2 E M4 NUT 3 M4 1

1-7 W01001 25040236 V348 M4 WASHER PLANT M4 1

1-8 41722020 154599000 | ik o2 44 el SOLENOID CUSHION 1
9 41712099 SA6389001 | ik 2 B SETTING PLATE SOLENOID 1

1-10 11211005 S04159000  |£&J2 1M BAND IM 1
11 41702045 SA3347001  |FAZEFE TENSION RELEASE BAR 1
12 H05029 48040342 1418 E4 RETA INING RING E4 1
13 W01009 25050236 V8 M5 WASHER PLAIN M5 1
14 417270 13 SA3348001  |#fis% SPRING COMPRESSION 1
15 41711211 SA3349001 PR T SOLENOID COVER 1
16 417830012 SA3306001  |EXiE4T 7-3 SHOULDE SCREW 7-3 2
17 41722021 81007070 0JE K P7 ORING P7 2

1-18 11211005 218859001 FZIZ M150 BINOER M150 1

38



M BB 33EE /Electronic control device

39



M. HEFEEEE/Electronic control device

75 H5 SEM4T - HE "
No. Part. No. Ref. No. TR NAME OF PARTS Amt. I

1 41730450 R BASE PLATE 1

2 41330121 FAE SHORT COLUMNS 5

3 41730451 AR FRONT PLATE 1

4 41330124 KA LONG COLUMNS 7

5 41730449 E PCB 1 1

6 41730452 E COVER 1

7 41330129 B2ET SCREW 12

8 41730453 JE R BACK PLATE 1

9 41730448 FH P B 2 PCB 2 1

10 | 4173044800 I FE A CONTROL PANEL 1

11 41730446 fi 4 ¢ TOUCH-SCREEN 1

12 | 41730454 HizZ FRONT COVER 1

13 | 810087 T35 SUPPORT STRIP 1

14 | 41730447 FHL I B3 PCB 3 1

15 | 41730455 JG% BACK COVER 1

16 810530 EREL CONNECTERS 1

40







P. =[E%&EE/Air pressure mechanism
rﬁ‘:‘; /;;E?t{ﬁ? ffﬁ? TEMHEIR NAME OF PARTS iﬁf &iF
(ZE) <For Peneumatic type>
1 42130096 SA6573001 |FEFFFXVHK3 VALVE VHK3 1
2 141845004 | SA5282001 |SiEAMETTH AIR VALVE 1
3 | 417530026 | 509228000 |EiEsL TOINT 1
4 | 407512002 | 153274001 [CytReEsigsT SCREW 2
5 41730014 SA5289001 [iZEEE7VO500M3F MANIFOLD2 1
6 40728003 SA5283001 [iFsse SILENCER 2
7 41730012 $39116100  |EBE#E M5B075-02-R-B VALVE M5B075-02-R-B 2
8 41730013 FER MRSk VALVE CONNECTOR 4
9 41730033 $53982000 |BEHR BLANK NG PLATE ASSY 3
10 | 417530024 18503036  [iZ#&M4 X 30 80LT SOCKET M4 X 30 2
11 41712106 SA5286001 |MEIZEEMR SETTING PLATE VALVE 1
12 NO01024 NAIREMA NUT M4 2
13 | 417530025 | OA5401006 |iZe(HstheE) M4AX10DB SCREW PAN M4X10 1
14 | 41711016 525664000 |FE£%3%13.2 CORD HOLDER 13.2 1
17 | 61911006 SA6406001 [Z=S&L AIR TUBE L 2
18 | 61911006 SA6405001 |Z=S&R AIR TUBE R 2
19 | 61911006 SA6405002 |Z=S&R AIR TUBE R 2
20 | 61911006 SA6406002 |[Z=SE&L AIR TUBE L 2

42



43



Q. BSERREE/Power supply equipment mechanism

No | bt | retne | TSR NAME OF PARTS | 2
1 41711015 525567000 |FEZ3E13.2 CORD HOLDER 13.2 3
2 41711014 149547000 |EB%:36.4 CORD HOLDER 6.4 1
3 41711017 525567000 |EB£3Z16 CORD HOLDER 16 3
4 417530025 OA5401006 [#2i2 M4X I0DB SCREW PAN M4X10DB 7
5 4173000500 | SA4830001 |fE/=kEs4E4 H-POSITION SENSOR ASSY 1
6 S04076 62300816  [42£TM3X8 SCREW PAN M3X8 3
7 41730006 SA3481001 |HLFFABH SWITCH ASSY MACHINE HEAD 1
8 417530023 OA5301605 [#2#£M3x16DB SCREW PAN(S/PWASHER) M4X16DB 2
9 417530025 OA5401006 [1Ri2M4X10DB SCREW PAN(S/PWASHER) M4X10DB 2
10 41730030 SA4824001 |LEBEHEEH HEAD DETECTOR UNIT ASSY 1
11 41730007 SA5210001 |FBHAEKIEL THREAD WIPER SOLENOID HARNESS 1
12 41730008 SA521400 1 |FFKiEs STOP SWITCH HARNESS 1
13 41730009 SA5261001 |##ith£:450 GROUND WIRE 450 1
14 417530025 OA5401006 [1Ri2M4X10DB SCREW PAN(S/P WASHER) M4 X 10D8 1
15 41711025 554482000 |EB&£319 CORD HOLDER 19 1
16 41711026 554482000 |EB£3223 CORD HOLDER 23 1
17 417530025 OA5401006 |#2t£M4X10DB SCREW PAN(S/P WASHER)M4X 10 2
21 11211005 S04159000 [#LwE(/Y) BAND 8

44



45



46



47



48



Z . Mt44% / Accessories

/r“' &
VIl

L.

117 116 114115

.

/)

/(LL
{

do-

\\1’;’ S




Z. M3{&/Accessories

No| raino | meine | EBAEA . | 2
1 41711212 SA4842001 |ZixEQ MOTOR COVER Q 1
3 S04038 62061016  [#2%5T M6 X 10 SCREW PAN M6 X 10 4
4 41711031 SA4844001 |imzE OIL PAN 1
5 41711006 154467001 |BSHEIKEES DUST OILER COVER 1
7 41722005 SA3540001 |&idigErEe RUBBER CUSHION 3
8 101530010 109714000 |47 NAIL 7
9 41711066 114486002 B DUST OILER 1
10 20131076 122991001 |[15x94% ACCESSORY BAG 1
11 41712355 R FRiRLLT] SCREW-DRIVER FOR 1
12 41718004 S44633001  [#7% LAN BOBBIN LAN 3
13 41532020 %S CASTERS 4
14 41217002 *P.67 Wt NEEDLE 5
15 11631008 114483002  |[ihssAH OILER ASSY 1
16 | 1011101200 S55663001  |SHESEMH(K) OIL TANK ASSY 1
17 10131004 142443001  [#8££73(/)N SCREW-DRIVER 1.9 X 52 1
18 10131003 118837001  [#B££7](h) SCREW-DRIVER 3.4 X 70 1
19 10131002 101572102 [#8££73(K) SCREW-DRIVER 5.5 X 190 1
20 30131005 107779001 [#RF 6 X7 WRENCH 6 X 7 1
21 30131006 100887001  [IWLiREF 8 X 10 WRENCH 8 X 10 1
22 20131051 B7 TWEEZERS 1
23 30131007 S07783001  |A7~miRFE1.5 HEXAGONAL WRENCH 1.5 1
24 20131046 142002001 A7 MEiRE2 HEXAGONAL WRENCH 2 1
25 30131010 154125001  |A7Nm@iRF2.5 HEXAGONAL WRENCH 2.5 1
26 30131012 142721001  (A7<AiRFE3 HEXAGONAL WRENCH 3 1
27 30131047 118064001  |HI<fAiRE4S HEXAGONAL WRENCH 4 1
28 20131056 150335001  [A7<AiRFES HEXAGONAL WRENCH 5 1
29 | 1383100300 S40574209  |ZkBRBH COTTON STAND ASSY 1
30 40730010 BESE SPIRAL TUBE 1
31 40736001 BEEREL SPIRAL TUBE JOINT 1
78 140744001 144226001  [BHEESR RUST-PROOF BAG 1
82 | 4121208400 S44485001  |fPERHREEME EYE GUARD ASSY 1
83 | 4121208100 S44483001  |misBt HINGE ASSY 1
84 41212082 S44484001  |3FARMRASE EYE GUARD HINGE 1
88 41211005 S44485001  |PERIR EYE GUARD 1
89 | 412517004 61660806 (#8257 SM3.18-40X8  [SCREW FLAT SM3. 18-40 X 8 2
90 | 412516012 21660102  [12A& M3. 18 NUT M3. 18 2
91 41228047 26030232  |FE M3 WASHER PLAIN M3 2
92 41211005 S44486101  |fFERHRZE A EYE GUARD HOLDER A 2
93 401511022 62670512  [#2£T SM3.57-40X5 [SCREW PAN SM3.57-40 X 5 2
94 S04035 62400616 [#B5TM4 X6 SCREW PAN M4 X 6 2

50



Z . Mt44% / Accessories

/r“' &
VIl

L.

117 116 114115

.

/)

/(LL
{

do-

\\1’;’ S




Z. M3{&/Accessories

No| raino | meine, |  EBAEA . | 2
97 41722033 SA3395001 |MREZics RUBBER CUSHION 2
98 41712131 SA3392001 |&E SPACER 2
99 41726019 SA3384001  |#NLSZTEH PIN 2
100 $10019 12060636  |425] M6 X 6 SET SCREW SOCKET (CP) M6 X 6 2
101 41712132 SA3385001 |[SLEBEHERE HINGE HOLDER 2
102 S05112 18066036 |4 M6 X 60 BOLT SOCKET M6 X 50 4
103 | 41728030 213650001 [#E 2.3 X 8.5X 38 WASHER 2.3 X 8.5 X 38 4
105 NO01021 21060106 (1R M6 NUT M6 4
106 41722005 SA3540001 |&idigErEe RUBBER CUSHION 4
107 | 41730010 SA4845001 |4Eihsg SHOCK ABSORBER GAS 1
108 301671 41712113 | Bhasssze HOLDER ABSORBER 2
109 | 41703027 SA5251001 |2 SPACER [
110 S05117 18064031  |4Z#% M6 X 40 BOLT SOCKET M6 X 40 1
111 NO01021 21060106 [#BR M6 NUT 1 M6 1
112 | 41702023 SA4847001 |4 U SHAFT U [
113 $10019 12060636  |42£T M6 X 6 SET SCREW SOCKET (CP) M6 X 6 1
114 | 41702024 $17974001 |4 D SHAFT D 1
115 | 41703028 $17975100 |4ZE GS SHAFT COLLAR GAS 2
116 | 41728018 25080132  [#@& S8 WASHER PLAIN S8 2
117 H05031 48060342  |#4E E6 RETAINING RING E6 2
118 S05112 SA3387001 |iZi% M6 X 60 BOLT SOCKET M6 X 60 2
119 W01003 25060236  [F&E M6 WASHER PLAIN M6 2
120 | 41728030 213650001 | 2.3 X 8.5X 38 WASHER 2.3 X 8.5 X38 2
121 W02009 28060246  [MzEHE 2-6 WASHER SPRING 2-6 2
122 NO01021 21060106 |12 M6 NUT 1 M6 2
128 301672 41712114 |Sxzez HOLDER ABSORBER COVER 1
129 | 417513008 S55479001 |iie(H#vE) MAX 8  |BOLT SOCKET(S/P WASHER)M4 X 8 6

52



53



	
	1-12页面提取自－2210零件手册18.4修改
	2210零件手册18.4修改 13

	空白页面
	空白页面



